Postfach 10 13 49 Telefon (0234) 4595 -0
KI—A“S D - 44713 Bochum Telefax (0234) 43 23 87
uulou Blumenfeldstr. 18

D - 44795 Bochum

Abnahmepriifzeugnis DIN EN 10204 - 3.1B
Inspection certificate

Besteller: Lurgi 61 Gas Chemie GmbH, D-60295 Frankfurt
Customer:

Bestell-Nr.: Lurgi Job — No.: 69690-10

Order no.: Lurgi OGC PO.-No.: 4567966-000/1.69690/136
Project Name : 2nd Zagros Methanol Plant - Iran

Auftrag-Nr.: HH - 02538

C Job no.:

Lieferumfang / range:

Pos | Stck. | Gegenstand DN PN Werkstoff Bemerkung
pcs. | object material comment
00010 8 | Absperrklappen 2 | CI.150 | Body: A536-65-45-12 Valve Ident - No.: “A 201 “
FF Disc: B 148-C 954
Seat: EPDM

Butterfly Valve
FF

Auslegung + Priifung nach API1 609 / API 598

Design and tests acc. to

Sicht- und Funktionspriifung: o.k.

( " visual and functional test:

Festigkeits-/Dichtheitspriifung: Festigkeit / shell test 29,0 bar Wasser / water (60 sec)

strength-/tightness-test: Dichtheit Sitz / seat 11,4 bar Wasser / water (60 sec)
Priifungsergebnis: ohne Beanstandung !
result: no complaint !

Bochum, den 11.12.2004 - WG KLAUS UNION GmbH & Co. KG
Werksachverstandiger:
Manufacturer's authorized inspector: Walter Gl

Anlage: Dokumentation geméR Material-Dokumentationsdeckbiatt
— enclosure Documentation acc. to material cover sheet
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PUSAN. KOREA TEi%i%éﬁ

-

e
Chemical Analysis and Mechanical™
PART NAME B.FLY V/V BODY P.0O No. 1.69690-10
) Materials A536 GR 65-45-12 Report No. : W41011-1438
Reported to KLAUS UNION Date : 2004 .10.11.
Description Chemical Composition (%) Remarks
Charge No. Weight C Si Mn p S Mg
) W4J 3.56 2.63 0.22 0.031 ] 0.003 | 0.041
Al valo 3.68 | 2.69 | 0.21 | 0.038|0.002 | 0.043
. A N OB
Fury A PR S 4 Y A e
Ttem of Tension Test Hardness Imbact
Test Test
Tes? SIZE (mm) Y.s I.s E.L R/A Bend = Hy C.I |Remarks
Charge DIAMETER Test Hz U.v
No. MPa MPa % % Hs kgm
MIN 310 [{MIN 448 MIN 12
W4g 333 479 16.8 - -
Y410 339 492 17.3
A NOEg
! ey L _l&ﬁs. J;_\i ""23.‘:. ‘
Charge No. ' Item Name Q'TY Remarks
wW4aJ 150LB 2" BODY 8 EA A201 (00010)
W4J 150LB 6" BODY 4 EA A201 (00020)
Y410 150LB 28" BODY 4 EA A201G(00030)
Remarks

Witnessed : Wﬂ?

Reviewed by :

This is certify that the article have been manufactured
and test accordance with the reguirements buyers.

Quality Control Department

Manager

8. Y. Koany
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THL :

HAN

NONFERROUS,

4180-11, DAE JE-2DONG, KANG SE-KU, PUSAN, KOREA.

(051) 973-6913 FAX : (051) 973-7381

REPORT OF CHEMICAL & MATERIAL TEST

NAME OF ARTICLE(ET) :

MATERIAL (=]3&)

BUTTERFLY V/V DISC

:_ASTM B148 35400

PO NO.(ZAPHZ)

REPORT NO. (R34 3) :

1.69690-10

DH0410-19-0193

CUSTOMER (2h34) : KLAUS UNION DATE (=®}) 2004. 10, 19.
Elementd & CHEMICAL COMPOSITION g R (%)
Spec. (#4) Cu Al Fe Mn Ni+CO REMARK
*ARGE No. [MIN. | 83.0-| 10.0 3.0- v
MAX, 11.5 5.0 0.50 1.5
DH7 83.78 | 10.66 4,53 0.24 0.70
D 83.76 | 10.65 4.52 0.30 0.68
DE A RIS
IBLIVESRE SN
PROPERY TENSILE TEST (&1 & A] ) IMPACT
= A SIZE OF TEST PIECE BEND TEST}, \RDNESS| TEST
- ° . R/A | 2248 T
AB8H x4 Y.S T.S |E.L (%) 90 ° TEST |&Z A8 | REMARK
. P . 1BAEAB| C. I |¥] &
SPEC.  \Ipra(am)| GL(mm) |s.A(mat)| (P2 | (F2) 1 09 o | gpg o [P0 ]
+ A » U 8 B3R E| 4 . 120 ° HB* u.v
- 2 7| 2E2AR | ¥Ey 58 , " kg-m
MIN, | 12.6 50 126.7 310 620 6.0 190*
MAX.
348 702 16.9 194
D 348 702 16.9 195
REMARKS Y]l : 3 HARDNESS IS INFORMATION ONLY.
% DH7 : 28" DISC 4EA A201G(00030)
* DH7 6" DISC 4EA A201 (00020)
% D 2” DISC 8FA A201 (00010)

=

WITNESSED BY

7

(f'”'r:’v. SR © 7 —
PR BONFERES

TEST LABORATORY ey %
TESTED BY ‘ ~ONTROL %
5 \TY CON
‘\k Quf\Lﬁspection

CHIEF ENGINEER




CERTIFICATE OF THE SEAT MATERIAL
( CERTIFICATE : DIN EN 10204 / 2.2 )

REPORT NO. : YSSR-041122-06

COMMODITY : RUBBER SEAT

MATERIALS : EPDM

DATE 1 2004. 11. 22

REPORT TO : KLAUS UNION ARMATUREN INTERNATIONAL.

TEST ITEM SPEC UNIT TEST ‘TEST RULE
RESULT |
TENSION STRENGTH 50-200 kgf/cit (Min) 176
ELONGATION | 100-500 %  (Min) 320
TENSIL 5 %  {Max) 4
HARDNESS 65 Hs (Min) 69
COMPESSION 7 %  (Max) 3
A | ESB CHANGE +5 %  (Max) -2
I
ij EB CHANGE 4 % (Max) 2.3 KSM 6613
g SPRH\IGTIEL;X’I;DNESS . Hs Mz 2
OZON TEST None
- BLANK -

WITNESS BY : W
/

Nl

YS-A-402-1 _ YUSUNG RUBBER CO.LTD. A4(210X297)



i

Postfach 10 13 49 Telefon (0234) 4595 -0
KLA“S D - 44713 Bochum Telefax (0234) 43 23 87
"“lou Blumenfeldstr. 18

D - 44795 Bochum

Abnahmepriifzeugnis DIN EN 10204 - 3.1B
Inspection certificate

Besteller: Lurgi Ol Gas Chemie GmbH, D-60295 Frankfurt
Customer:

Bestell-Nr.: Lurgi Job — No.: 69690-10

Order no.: Lurgi OGC PO.-No.: 4567966-000/1.69690/136
Project Name : 2nd Zagros Methanol Plant - Iran

Auftrag-Nr.: HH - 02538

Job no.:

Lieferumfang / range:

Pos | Stck. | Gegenstand DN PN Werkstoff Bemerkung
pcs. | object material comment
00020 4 | Absperrklappen 6“ | CL150 | Body: A536-65-45-12 Valve Ident— No.: “A 201 “
FF Disc: B 148-C 954
Seat: EPDM
Butterfly Valve
FF
Auslegung + Priifung nach API1 609 / API598

Design and tests acc. to

Sicht- und Funktionspriifung: 0.k.
visual and functional test:

Festigkeits-/Dichtheitspriifung: Festigkeit / shell test 29,0 bar Wasser / water (60 sec)

strength-/tightness-test: Dichtheit Sitz / seat 11,4 bar Wasser / water (60 sec)
Priifungsergebnis: ohne Beanstandung !
result: no complaint !

Bochum, den 11.12.2004 - WG KLAUS UNION GmbH & Co. KG

Werksachverstandiger:

Manufacturer's authorized inspector: Walter W

Anlage: Dokumentation geméR Material-Dokumentationsdeckblatt
enclosure Documentation acc. to material cover sheet
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PUSAN. KOREA TEL%

-,

‘:":-/V]\ J N ‘ (’
. . WL D5 .
Chemical Analysis and Mechanical~TeseCertificate of Materials for the Body
PART NAME : B.FLY V/V BODY : P.O No. : 1.69690-10
Materials : A536 GR 65-45-12 Report No. : W41011-1438
Reported to : KLAUS UNION Date : 2004 .10.11.
Description Chemical Composition (%) Remarks
3 Charge No. Weight o Si Mn P s Mg
waJ 3.56 2.63 0.22 0.031 | 0.003 | 0.041
Y410 3.68 2.69 0.21 0.038 | 0.002 | 0.043
; ] A NEC
A s ATA LY C3- S
Item of _ Tension Test Hardness Imbact
Test Test
SIZE .
- Tes? {mm) Y.s T.S E.L R/A Bend H, c.1 |Remarks
| Charge DIAMETER Test Hr u.v
B No. MPa MPa % % Hs kgm
MIN 310 |MIN 448 | MIN 12
: W4J 333 479 16.8 - -
3 Y410 339 492 17.3
: 7y E Jﬁi. 1 .3§5 \
Charge No.’ Item Name Q'TY Remarks
- wag 150LB 2" BODY 8 EA A201 (00010)
3 W4J 150LB 6" BODY 4 EA A201 (00020)
Y410 150LB 28" BODY 4 EA A201G(00030)
Remarks : This is certify that the article have been manufactured

and test accordance with the requirements buyers.

Quality Control Department
Witnessed .: . W ﬂ?
- C ' . ' Manager '
. . , - . . m
Reviewed by : S.o . W

el ot .




NAME OF ARTICLE(EW) :

MATERIAL (&)

CUSTOMER (®}=A)

DAE HAN NONFERROUS,

4180-11, DAE JE-2DONG, KANG SE-KU, PUSAN, KOREA.
THL : (051) 973-6913 FAX : (051) 973-7381

REPORT OF CHEMICAL & MATERIAL TEST

BUTTERFLY V/V DISC

:_ASTM B148 (95400

PO NO. (FAPHZE) 1.696390-10

REPORT NO. (R z2A413%) : _DH0410-19-019

: KLAUS UNION DATE (#}) 2004, 10, 19.
Element$d 2 CHEMICAL COMPOSITION RINE (%)
_ Spec. (7+7) Cu Al Fe Ni +CO
AUuARGE No, [MIN. | 83.0-| 10.0 3.0-
N MAX. 11.5 5.0 1.5
83.78 | 10.66 4,53 0.70
83.76 | 10.65 4.52 0.68
0T
¥ i
PROPERY TENSILE TEST Al g8) o SEND TEST IMPACT
2 SIZE OF TEST PIECE Ra | 2age [ARDVESS TEST
Agd A4 .S |E. L (%) ;5., TEST 32X
] 9 AzAB| €. 1
SPEC.  \ |p1A(mn)| GL(mm) |S.A(ma") (fjg oﬁ(f])o wm | w00 [CUUE
A\ =z |=ade| vasy BB QUE | ang | 120 e
MIN. | 12.6 50 126.7 620 6.0 190*
702 16.9 194
702 16.9 195
En s

REMARKS ®]iL :

¥ 3 3%

6” DISC 4EA
2" DISC 8EA

3 HARDNESS IS INFORMATION ONLY.
: 28" DISC 4EA

A201G(00030)
A201 (00020)
A201 (00010)

WITNESSED BY

7

TEST LABORATORY

TESTED BY

CHIEF ENGINEER




CERTIFICATE OF THE SEAT MATERIAL
( CERTIFICATE : DIN EN 10204 / 2.2 )

REPORT NO. : YSSR-041122-06

COMMODITY : RUBBER SEAT

MATERIALS : EPDM

DATE 1 2004. 11. 22.

REPORT TO : KLAUS UNION ARMATUREN INTERNATIONAL.

TEST ITEM SPEC UNIT TEST TEST RULE
: RESULT |
TENSION STRENGTH 50-200 . kgf/cit (Min) 176
ELONGATION |  100-500 %  (Min) 320
: TENSL 5 % - {(Max) 4
HARDNESS' 65 Hs (Min) 69
“ COMPESSION T % (Max) 3
] A | ESB CHANGE +5 % (Max) -2
1 -
: U | EB CHANGE 4 % (Max) 23 | KSM 6613
g SPRMGTI};??DNESS . He (M) 2
T  OZON TEST | None
- BLANK -

i WITNESS BY : W

TESTED BY _ : C. W. Eﬁ@%)

YUSUNG RUBBER/Z0.LTD.

YS-A-402-1 YUSUNG RUBBER CO.LTD. A4(210X297)




Postfach 10 13 49
D - 44713 Bochum
Blumenfeldstr. 18
D - 44795 Bochum

Telefon
Telefax

(0234) 4595 - 0
(0234) 43 23 87

KLAUS
UNION

Abnahmepriifzeugnis DIN EN 10204 - 3.1B
Inspection certificate

Besteller: Lurgi Ol Gas Chemie GmbH, D-60295 Frankfurt
Customer:

Bestell-Nr.: Lurgi Job — No.: 69690-10

Order no.: Lurgi OGC PO.-No.: 4567966-000/1.69690/136

Project Name :

2nd Zagros Methanol Plant - Iran

Auftrag-Nr.: HH - 02538
Job no.:
Lieferumfang / range:
Pos | Stck. | Gegenstand DN PN Werkstoff Bemerkung
pcs. | object material comment
00030 4 | Absperrklappen 28“ | CI.150 | Body: A536-65-45-12 Valve Ident — No.: “A 201G “

FF, mit Antrieb

Butterfly Valve
FF, gear operated

Disc: B 148-C 954
Seat: EPDM

Auslegung + Priifung nach
Design and tests acc. to

API1 609 |/ API 598

Sicht- und Funktionspriifung: o.k.

visual and functional test:

Festigkeits-/Dichtheitspriifung: Festigkeit / shell test = 29,0 bar Wasser / water (300 sec)
strength-/tightness-test: Dichtheit Sitz / seat = 11,4 bar Wasser / water (120 sec)

Priiffungsergebnis:

ohne Beanstandung !

result: no complaint !
Bochum, den 11.12.2004 - WG KLAUS UNION GmbH & Co. KG
Werksachverstandiger:
Manufacturer's authorizedZue}tWaI s,

Anlage: Dokumentation gemé&f Material-Dokumentationsdeckblatt

enclosure

Documentation acc. to material cover sheet
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o ety
B

Witnessed : Wﬂ?

Reviewed by :

~
0., LTD
2.2 )
RY 2 2Py NG, SA SANG-KU,
PUSAN. KOREA TEL%fail 2-¢ :(051)314-6803
*~:-,;._fi';§@ a1 D(;
Chemical Analysis and Mechanical~TesCertificate of Materials for the Body
PART NAME B.FLY V/V BODY P.O No. 1.69690-10
Materials A536 GR 65-45-12 Report No. : W41011-1438
Reported to KLAUS UNION Date : 2004 .10.11.
Description Chemical Composition (%) Remarks
g Charge No. Weight c Si Mn P S Mg
e W4J 3.56 2.63 0.22 | 0.031{0.003 | 0.041
3 Y410 3.68 2.69 0.21 [ 0.038 | 0.002 | 0.043
. T A N B
’ P AT AxX 4L ¥ j[xx
Item of Tension Test Ha;dniss Iﬁﬁazt
es es
- . Test| SIZE (mm) Y.8 7.5 E.L R/A Bend =1, c.1 Remarks
| Charge DIAMETER - Test Ha U.v
: No. MPa MPa % % Hs kgm
MIN 310 |MIN 448 | MIN 12
7 W4dJ 333 479 16.8 - -
E Y410 339 492 17.3
~ T N K
Charge No.’ Item Name Q'TY Remarks
. wWag 150LB 2" BODY 8 EA A201 (00010)
3 Wag 150LB 6" BODY 4 EA A201 (00020)
Y410 150LB 28" BODY 4 EA A201G(00030)
]
This is certify that the article have been manufactured
- Remarks ané test accordance with the requirements brgyrg;s-
it Quality Control Department

Manager

8. Y Rwsy




[

DAE HAN NONFERROUS,

4180-11, DAE JE-2DONG,KANG SE-KU, PUSAN, KOREA,
L : (051) 973-6913 FAX : (051) 973-7381

REPORT OF CHEMICAL & MATERJAL TEST

Aaspection

= WITNESSED BY

NAME OF ARTICLE(=7) : BUTTERFLY V/V DISC PO NO. (ZAPHZ) : 1.69690-10
MATERIAL (=]3) : _ASTM B148 95400 REPORT NO, (23241 3%) : _DH0410-19-019
CUSTOMER (2}34) :_KLAUS UNION DATE (4#}) 4 : 2004, 10. 19.
Elementd & CHEMICAL COMPOSITION IR (%)
Spec. (3) Cu Al Fe Mn Ni+CO REMARK
MIN. | 83.0-] 10.0 3.0- ¥ 2
MAX., 11.5 5.0 0.50 1.5
DH7 83.78 | 10.66 4,53 0.24 0.70
D 83.76 | 10.65 4.52 0.30 0.68
DI ARTIS
I VESEE §N
PROPERY TENSILE TEST (& & 4] &) - IMPACT
BEND TEST
= A SIZE OF TEST PIECE | RA | 2= HARDNESS| TEST
AgHE x5 Y.S | T.S |E.L (%) ;0 . TEST |27 43| REMARK
; 9 . 1BEAgI .1 |8 &2
SPEC pta(om)| GL(mm) |s.AGmy| (F2) | (Fa) |0 o) 1 e I ]
+ 3 2 A = v | B | UBREQUE| Lo | 120 i :
=1 ‘0 Enﬂal 11:...1_.—1 Té’g . : kg—m
MIN, | 12.6 50 126.7 310 620 6.0 190*
CHARGE NO
MAX.
DH7 348 702 16.9 194
D 348 702 16.9 195
T & BTIA
PRI SR
REMARKS ®]3L : 3 HARDNESS 1S INFORMATION ONLY.
% DH7 : 28" DISC 4EA A201G(00030)
* DH7 : 6" DISC 4EA A201 (00020)
% D : 2" DISC 8EA A201 (00010)
v F
TEST LABORATORY /’ét:“ U L”'BO(-/
A 1) &
s g
J
W % TESTED BY -,kQUAL‘TY (,oNTHOL

CHIEF ENGINEER




CERTIFICATE OF THE SEAT MATERIAL
( CERTIFICATE : DIN EN 10204 / 2.2 )

REPORT NO. : YSSR-041122-06

COMMODITY : RUBBER SEAT

MATERIALS : EPDM

DATE 1 2004. 11. 22.

REPORT TO : KLAUS UNION ARMATUREN INTERNATIONAL.

. TEST ITEM SPEC UNIT TEST TEST RULE
/ RESULT |
TENSION STRENGTH 50-200 kgf/ar (Min) 176
H ELONGATION |  100-500 % (Min) 320
‘ TENSIL 5 % (Max) 4
HARDNESS 65 Hs (Min) 69
COMPESSION 7 % (Max) 3
; A | ESB CHANGE *5 %  (Max) -2
; 1 -
i U | EB CHANGE 4 % (Max) 23 | KSM 6613
g SPRH\IGT;L;&?DNESS c Hs  (Max) 2
] ~ OZON TEST None
- BLANK -

WITNESS BY : @WZG\/

TESTED BY __:C. W. K-IK/I%D

YS-A-402-1 _ YUSUNG RUBBER CO.LTD. A4(210X297)




Postfach 10 13 49 Telefon (0234) 4595 -0
KI—A“S D - 44713 Bochum Telefax (0234) 43 23 87
I.l“lﬂ“ Blumenfeldstr. 18

D - 44795 Bochum

Abnahmepriifzeugnis DIN EN 10204 - 3.1B
Inspection certificate

Besteller: Lurgi 061 Gas Chemie GmbH, D-60295 Frankfurt
Customer:

Bestell-Nr.: Lurgi Job — No.: 69690-10

Order no.: Lurgi OGC PO.-No.: 4567966-000/1.69690/136
Project Name : 2nd Zagros Methanol Plant - Iran

Auftrag-Nr.: HH - 02538

C Job no.:

Lieferumfang / range:

Pos | Stck. | Gegenstand DN PN Werkstoff Bemerkung
pcs. |[object material comment
00040 8 | Absperrklappen 6“ | CL150 | Body: A216-WCB Valve Ident— No.: “A 310G “
RF, mit Antrieb Disc: A 351-CF8
Seat: RPTFE
Butterfly Valve
RF, gear operated

Auslegung + Priifung nach API 609 / API 598
Design and tests acc. to

Sicht- und Funktionspriifung: 0.k.
Q visual and functional test:

Festigkeits-/Dichtheitsprifung: Festigkeit / shell test 31,0 bar Wasser / water (60 sec)

strength-/tightness-test: Dichtheit Sitz / seat 11,4 bar Wasser / water (60 sec)
Priifungsergebnis: ohne Beanstandung !
result: no complaint !

Bochum, den 11.12.2004 - WG KLAUS UNION GmbH & Co. KG

Werksachverstandiger:

Manufacturer's authorized inWGW

Anlage: Dokumentation geméaf Material-Dokumentationsdeckblatt
enclosure Documentation acc. to material cover sheet
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material described here in has

been made and tested satisfactorily
as above in accordance with the

Requirements of the rules

and Specifications.

RESULT
PURCHASER : KLAUS UNION T REPORT NO. : DKT-2004-10-08-1019A
PRODUCT @ VALVE BODY PO(R) NO.: 1696%0-10
WOM)/0 NO. : N/A DATE @ 2004. 10. 08.
MATERIAL : ASTM A216-WCB
CHEMICAL COMPOSITION OF LADLE SAMPLES(%)
SPECIFIED | C | Si [ Mn | P | S [ Ni | Cr | Mo cu |
VALUE : HEAT TREATMENT
CHARGE MAX| MAX | MAX [ MAX [ MAX [MAX|MAX[MAX| MAX [MAX ,
NO. 030 | 060 | 1.00 | 0.040 | 0.045 | 050 | 0.50 | 0.20 | 0.30 | 0.03 NORMALIZING
| PROCESS
D108 021 038 | 0.61 |0.025]0.018| 015|025 0.10 | 0.09 [0.010
D103 020 | 0.35 | 0.55 {0.023|0.018 | 0.23 | 0.23 | 0.10 | 0.13 {0.008 AC
MECHANICAL PROPERTIES
KIND TENSION IMPACT | HARD'S | BEND
SPECFED | SPECIMEN | YS | TS | EL | RA |~yn/cun/ Hs
VALUE  {DIAM
MP % Hs He | DEG
WIDT| .. |ga a ° Kgfm/ J /
T |GL|sA REMARK
CHARGE o | ot .
NO MIN | 485- | MIN | MIN AT T
12.7 |50.0 |126.6 2?0 65 | 2 | % T T2 73 [ave
D108 315 | 583 | 30 | 4
127 [50.0|126.6 -
D103 312 | 580 | 32 | 46
CHARGE NO ITEM & SIZE QTY REMARK
D108 150LB 6" BODY 8 EA A310G (00040)
D108 150LB 8" BODY 2 EA A310G (00050)
D103 150LB 12" BODY 4 EA A310G (00060)
REMARK : - We here-by certify that the WITNESSED BY
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(MECHANICAL TEST

RESULT OR{ AL ANATIYSINAR
~ I\./.'x,__é\.;h INTY oV L
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PURCHASER : KLAUS UNION REPORT NO. : DKT-2004-10-28-1028A
PRODUCT : VALVE DISC P.O.(R) NO.: 1.69690-10
W(M)/O NO. :N/A DATE 1 2004. 10. 28.
MATERIAL : ASTM A351-CF8
CHEMICAL COMPOSITION OF LADLE SAMPLES(%)
SPECIFIED | C | si [Mn| P | s | Ni|Cr[Mo| ] ATMENT
VALUE HEAT TRE
CHARGE MAX|MAX [ MAX | MAX | MAX | 80- |180- [MAX -
NO. 0.08 | 2.00 | 150 [ 0.040 | 0.040 | 110 | 21.0 | 05 SOLUTION TREATMENT
06C02 0.058| 1.05 | 098 |0.021|0.022 | 9.82 {1951} 0.31 PROCESS
D8 0.060{ 0.98 | 0.95 | 0.022 | 0.023 | 9.88 }19.55] 0.28
D51 0.051| 0.95 | 0.90 }0.023{0.021 | 959 |19.34| 0.30 w.C
_ MECHANICAL PROPERTIES
KIND TENSION IMPACT HARD'S | BEND
SPECFED | SPECIMEN | YP | TS [ BL | RA |cyn/cuny Hs
VALUE DIAM MPa % Hs Hr | DEG
WIDT| .. |ga Kgfm/ J /
g |GL|SA REMARK
CHARGE o |7 | W
NO MIN | MIN | MIN | - AT T
127 |s00|1266| 2 | 4 | B0 1172 T3 [ave
06C02 302 | 508 | 43
D3 12.7 [50.0{126.6{ 307 | 509 | 42 - - -
D51 301 | 500 | 46
CHARGE NO ITEM & SIZE QTY REMARK
06C02 6" DISC 8 EA A310G (00040)
D8 8" DISC 2 EA A310G (00050)
D51 12" DISC 4 EA A310G (00060)
REMARK : We here-by certify that the

material described here in has

“been made and tested satisfactorily
as above in accordance with the
Requirements of the rules
and Specifications.

WITNESSED BY

20ty 55 &)




Postfach 10 13 49 Telefon (0234) 4595 -0
KI—A“S D - 44713 Bochum Telefax  (0234) 43 23 87
UNION Blumenfeldstr. 18

D - 44795 Bochum

Abnahmepriifzeugnis DIN EN 10204 - 3.1B
Inspection certificate

Besteller: Lurgi 6! Gas Chemie GmbH, D-60295 Frankfurt
Customer:

Bestell-Nr.: Lurgi Job - No.: 69690-10

Order no.: Lurgi OGC PO.-No.: 4567966-000/1.69690/136
Project Name : 2nd Zagros Methanol Plant - Iran

Auftrag-Nr.: HH - 02538

€ Job no.:

Lieferumfang / range:

Pos | Stck. [ Gegenstand DN PN Werkstoff Bemerkung
pcs. | object material comment
00050 2 | Absperrklappen 8% | CL150 | Body: A216-WCB Valve Ident - No.: “A 310G *
RF, mit Antrieb Disc: A 351-CF8
Seat: RPTFE
Butterfly Valve
RF, gear operated

Auslegung + Priifung nach API1 609 / API 598
Design and tests acc. to
Sicht- und Funktionspriifung: o.k.

C visual and functional test:

Festigkeits-/Dichtheitsprifung: Festigkeit / shell test 31,0 bar Wasser / water (60 sec)

strength-/tightness-test: Dichtheit Sitz / seat 11,4 bar Wasser / water (60 sec)
Prifungsergebnis: ohne Beanstandung !
result: no complaint !

Bochum, den 11.12.2004 - WG KLAUS UNION GmbH & Co. KG

Werksachverstandiger:

Manufacturer's authorized inspector:/ﬂ/w Gl

Anlage: Dokumentation geméaf Material-Dokumentationsdeckblatt
(\ enclosure Documentation acc. to material cover sheet
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RESULT

=="REPORT NO.

PURCHASER : KLAUS UNION DKT-2004-10-08-1019A
PRODUCT : VALVE BODY PO(R) NO.: L69630-10
W(M)/O NO. :N/A DATE @ 2004. 10. 08.
MATERIAL : ASTM A216-WCB
CHEMICAL COMPOSITION OF LADLE SAMPLES(%)
SPECIFIED | C | IMn [ P | s [N |C M| cCu|V R -
VALUE HEAT TREATMEN
CHARGE MAX | MAX | MAX | MAX | MAX [MAX|MAX [MAX| MAX [MAX ,
NO. 030 | 060 | 1.00 | 0.040 | 0.045 | 0.50 | 050 | 0.20 | 0.30 | 0.03 NORMALIZING
| PROCESS
D108 021 {038 | 0.61 {0.025]0.018 | 0.15|0.25 | 0.10 | 0.09 {0.010
D103 020 | 0.35 | 0.55 |0.023|0.018 | 0.23 | 0.23 | 0.10 | 0.13 |0.008 AC
MECHANICAL PROPERTIES
KIND _TENSION IMPACT | HARD'S | BEND
SPECFED | SPECIMEN | ¥.S | TS [ EL | RA |cyn/cuny Hs
VALUE  {DIAM
MP % Hs Hr | DEG
WIDT| .. |ga a ° Kegfm/ J/ _
g |Gk REMARK
CHARGE ——— e .
NO MIN | 485- | MIN | MIN AT T
12.7 [50.0 |1266 2?’0 65 1 2 | % T T2 13 [ave
D108 315 | 583 | 30 | 44
127 |50.0|1266 -
D103 312 | 580 | 32 | 46
CHARGE NO ITEM & SIZE QTY REMARK
D108 150LB 6" BODY 8 EA A310G (00040)
D108 150LB 8" BODY 2 EA A310G (00050)
D103 150LB 12" BODY 4 EA A310G (00060)
REMARK : We here-by certify that the

WITNESSED BY

material described here in has
been made and tested satisfactorily
as above in accordance with the
Requirements of the rules

and Specifications.

CHIEF OF QC EC
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INMHMECHANICAL TEST

§ Tt e :
QAN INDUD L

o e g T
PURCHASER : KLAUS UNION REPORT NO. : DKT-2004-10-28-1028A
PRODUCT : VALVE DISC P.O.(R) NO.: 1.69690-10
W(M)/O NO. : N/A DATE : 2004. 10. 28.
MATERIAL : ASTM A351-CF8
CHEMICAL COMPOSITION OF LADLE SAMPLES(%)
SPECFIED | C | si [Mn| P | S | Ni | Cr | Mo| | VENT
VALUE HEAT TREAT
CHARGE MAX | MAX [ MAX | MAX | MAX | 80- |180- [MAX -
NO. 0.08 | 2.00 | 150 | 0.040|0.040 | 11.0 } 21.0 | 05 SOLUTION TREATMENT
06C02 0.058] 1.05 { 0.98 |0.021|0.022| 9.82 [1951} 0.31 PROCESS
D8 0.060| 0.98 | 0.95 {0.022 {0.023 | 9.88 |19.55] 0.28
D51 0.051]| 0.95 | 0.90 |0.023]0.021 | 9.59 {19.34| 0.30 W.C
. MECHANICAL PROPERTIES
KIND TENSION IMPACT HARD'S | BEND
SPECFED | SPECIMEN | YP | TS | EL | RA l~yn/cun/ Hs
VALUE DIAM MPa % Hs Hr | DEG
WIDT| .. | A Kefm/ J /
T |OL|SA REMARK
CHARGE L
NO MIN | MIN | MIN | - AT C
127 001266 2% | 40 | 0 1T T2 73 Tavc
06C02 302 | 508 | 43
D8 12.7 |50.0[1266] 307 | 509 | 42 - - -
D51 301 | 500 | 46
CHARGE NO ITEM & SIZE QTY REMARK
06C02 6" DISC 8 EA A310G (00040)
D8 8" DISC 2 EA A310G (00050)
D51 12" DISC 4 EA A310G (00060)
REMARK : We here-by certify that the WITNESSED BY
material described here in has ‘
. been made and tested satisfactorily
7~ as above in accordance with the

Requirements of the rules
and Specifications.

2atly 577 O

CHIEF OF Q.C SEC.




Postfach 10 13 49 Telefon (0234) 4595 -0
KLA“S D - 44713 Bochum Telefax (0234) 43 23 87
I-'“ION Blumenfeldstr. 18

D - 44795 Bochum

Abnahmeprifzeugnis DIN EN 10204 - 3.1B
Inspection certificate

Besteller: Lurgi Ol Gas Chemie GmbH, D-60295 Frankfurt
Customer:

Bestell-Nr.: Lurgi Job — No.: 69690-10

Order no.: Lurgi OGC PO.-No.: 4567966-000/1.69690/136
Project Name : 2nd Zagros Methanol Plant - Iran

Auftrag-Nr.: HH - 02538

C Job no.:

Lieferumfang / range:

Pos | Stck. | Gegenstand DN PN Werkstoff Bemerkung
pcs. | object material comment
00060 4 | Absperrklappen 12* | C1.150 | Body: A216-WCB Valve Ident — No.: “A 310G “
RF, mit Antrieb Disc: A 351-CF8
Seat: RPTFE
Butterfly Valve
RF, gear operated

Auslegung + Priifung nach API1 609 / API 598
Design and tests acc. to
Sicht- und Funktionspriifung: 0.k.

Q' visual and functional test:

Festigkeits-/Dichtheitspriifung: Festigkeit / shell test 31,0 bar Wasser / water (60 sec)

strength-/tightness-test: Dichtheit Sitz / seat 11,4 bar Wasser / water (60 sec)
Priifungsergebnis: ohne Beanstandung !
result: no complaint !

Bochum, den 11.12.2004 - WG KLAUS UNION GmbH & Co. KG

Werksachverstandiger:
Manufacturer's authorized inspector: Walter Gla

Anlage: Dokumentation gemal Material-Dokumentationsdeckblatt
Qy enclosure Documentation acc. to material cover sheet



pajelado Jeab ‘44

'$q 0S1 1D W2l
aAleA Alenng
dd1dd 189§/ Z}ig 14 (o TANINE S| oMUY N 4y
Vv8201-82-01-F002-1MA L6d p (e 840-LGEV 281 / #qisyog 14 ON Bumesg .wm_aom_. ._w Wl
addeppuadsqy
v6101-80-0L-v002-1M1A €0Ld a aOM-9lcY Apoq / @sneyen 14 «D0LEV ., 09000
‘ON "J29 ‘oN ajdweg ‘ON JeaH Jaanpeinuey |euayen ‘oN-ep] | swued ads1d od "ON - JUSp[ SAIRA uoneubisag woy|
*IN-siubnaz aqoid “IN-uabieyo Jaj9)sioH HOISHIOM “IN-Uep| leneg Noms uonejyizadg Bunuuauag 's0d
uel| - Jue|d jouey)ay soibez pug :awep jo9foid 8¢£G6Z20-HH
9€l / 06969°L / 000 - 996.95F :"ON -‘Od D90 161N "ON douai9jay
01-06969 TON - gor 1647 / "IN-SUOISSIWWOY
N2
§ abB1eyd ur uosiod
M Jeysqiesqyoes Joays 1oA09) [elIdjeN =°-= -._-
L ebed / alleg ne|agyoaqg - suoljejudwunjopjeliaje|N m-qd:
¥00ZCL'LL sleq s wneq




ot GONTROC 5
a “if;’/f F:\\\ ’Q/Q/
DONG KANG.ING STRY. CO.,
A AN P A S L~ "'."“.\
Pay gouls \J S K
PN L204 / 2.2)
RESULT i MECHANICAL TEST
PURCHASER : KLAUS UNION REPORT NO. : DKT-2004-10-08-1019A
PRODUCT : VALVE BODY P.O.R) NO.: 169690-10
W(M)/O NO. : N/A DATE  : 2004 10. 08.
MATERIAL : ASTM A216-WCB
CHEMICAL COMPOSITION OF LADLE SAMPLES(%)
SPECIFIED | C | Si | Mn | P [ S | Ni|Cr | Mo Cu | MEAT TREATMENT
VALUE _
CHARGE MAX|MAX | MAX | MAX | MAX [MAX [MAX | MAX| MAX | MAX
NO. 0.30 | 060 | 1.00 | 0.040 | 0.045 | 050 | 050 | 0.20 | 030 | 0.03 NORMALIZING
+€{ . | PROCESS
D108 0.21 | 0.38 | 0.61 |0.025]0.018|0.15 | 0.25 | 0.10 | 0.09 |0.010
D103 020 | 0.35 | 055 {0.023]0.018| 023 | 0.23 | 0.10 | 0.13 {0.008 e
MECHANICAL PROPERTIES
KIND | TENSION IMPACT | HARD'S | BEND
SPECFIED | SPECIMEN | YS | TS | BL | RA |~yn/cun/ Hs
VALUE  [DIAM
MP % Hs Ha | DEG
WIDT| .. | g4 a ° Kegfm/ J /
o |oL]sA . REMARK
CHARGE mm ||
NO MIN | 485- | MIN | MIN AT €
: 127 [500 f1266| 20 | 65 | Z | B TT5 T3 [a%
C D108 315 | 583 | 30 | 44
12.7 |50.0|126.6 -
D103 312 | 580 | 32 | 46 .
CHARGE NO ITEM & SIZE QTY REMARK
D108 150LB 6” BODY 8 EA A310G (00040)
} D108 150LB 8" BODY 2 EA A310G (00050)
| D103 150LB 12" BODY 4 EA A310G (00060)
] REMAR_K : We here-by certify that the WITNESSED BY

material described here in has
been made and tested satisfactorily
as above in accordance with the
Requirements of the rules

and Specifications.

' CHIEF oF ac %ic




SISNWHIMECHANICAL TEST

L :
NN ELM
PURCHASER : KLAUS UNION REPORT NO. : DKT-2004-10-28-1028A
PRODUCT : VALVE DISC P.O.(R) NO. : 1.69690-10
W(M)/O NO. : N/A DATE 1 2004. 10. 28.

MATERIAL : ASTM A351-CF8

CHEMICAL COMPOSITION OF LADLE SAMPLES(%)

SPECEFIED | ¢ | si [Mn| P | s [ N | Cr| Mo MEAT TREATMENT
VALUE -
CHARGE MAX | MAX | MAX | MAX [ MAX | 80- |180- |MAX |
NO. 008 | 200 | 150 | 0.040 [ 0.040 | 11.0 | 210 | 05 | SOLUTION TREATMENT
; (7 06C02 0.058| 1.05 | 0.98 | 0.021]0.022{ 9.82 [19.51} 0.31 PROCESS
D8 0.060| 0.98 | 0.95 | 0.022|0.023| 9.83 |1955| 0.28 |
D51 0.051| 0.95 | 0.90 | 0.023|0.021 | 9.59 {19.34| 0.30 W.C

MECHANICAL PROPERTIES

KIND TENSION IMPACT _ | HARD'S | BEND |
SPECFED | SPECIMEN | YP | TS | BEL | RA |cyn/cuny/ Hs |
VALUE DIAM MPa % Hs Hr | DEG

WIDT _ Kgfm/ J /
Ty |GL|SA - REMARK
CHARGE o e
) MIN | MIN | MIN | - AT T
127 |s001266| 2% | 4 | %0 112 13 (A
06C02 302 | 508 | 43
- (‘ D8 12.7 [50.0(1266| 307 | 509 | 42 - - -
= psl | 301 | 500 | 46
CHARGE NO ITEM & SIZE QTY REMARK
06C02 6" DISC 8 EA A310G (00040)
D8 8" DISC 2 EA A310G (00050)
D51 | ~ 12" DISC 4 EA A310G (00060)
REMARK : ‘ We here-by certify that the WITNESSED BY

material described here in has
been made and tested satisfactorily

' fn - " as above in accordance with the '
@é 0 y Requirements of the rules ' W
= == and Specifications.

CHIEF OF Q.C SEC,




Postfach 10 13 49 Telefon  (0234) 4595 - 0
KLAUS D - 44713 Bochum Telefax  (0234) 43 23 87
DUNION Blumenfeldstr. 18

D - 44795 Bochum

Abnahmepriifzeugnis DIN EN 10204 - 3.1B
Inspection certificate

Besteller: Lurgi 61 Gas Chemie GmbH, D-60295 Frankfurt
Customer:

Bestell-Nr.: Lurgi Job - No.: 69690-10

Order no.: Lurgi OGC PO.-No.: 4567966-000/1.69690/136
Project Name : 2nd Zagros Methanol Plant - Iran

Auftrag-Nr.: HH - 02538

Job no.:

Lieferumfang / range:

Pos | Stck. | Gegenstand DN PN Werkstoff Bemerkung
pcs. |object material comment
00070 1 | Absperrklappen 20 | CI.300 | Body: A351-CF8 Valve Ident — No.: “A 651G “
Double flanged Disc: A 351-CF8
mit Antrieb Seat: SS+graphite
Butterfly Valve
Double flanged
gear operated
Auslegung + Priifung nach API 609 / API 598

Design and tests acc. to

Sicht- und Funktionspriifung: o.k.
visual and functional test:

Festigkeits-/Dichtheitspriifung: Festigkeit / shell test 75,9 bar Wasser / water (300 sec)

strength-/tightness-test: Dichtheit Sitz / seat 55,2 bar Wasser /water (120 sec)
Priifungsergebnis: ohne Beanstandung !
result: no complaint !

Bochum, den 11.12.2004 - WG KLAUS UNION GmbH & Co. KG

Werksachversténdiger:
Manufacturer's authorized inmeW

Anlage: Dokumentation gemél Material-Dokumentationsdeckblatt
enclosure Documentation acc. to material cover sheet
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material described here in has
been made and tested satisfactorily

.:.z/
£

UG CHIEE OF QC étc

as above in accordance with the
Requirements of the rules
- and Specifications.

e
! (-4 ;., i F)’OL 6\
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= S RY"\ CO.
QR o
POy MECHANICAL TEST
NG INDUSY
PURCHASER : KLAUS UNION ==——=FEPORT NO. : DKT-2004-11-22-1025A
PRODUCT : VALVE BODY & DISC PO.(R) NO.: 169690-10
W(M)/O NO. : N/A DATE : 2004 11. 22,
MATERIAL : ASTM A351-CF8C
CHEMICAL COMPOSITION OF LADLE SAMPLES(%6)
SPECFED [ ¢ [ si [wn] P [s [Morfm] | HEAT TREATMENT
VALUE
CHARGE MAX| MAX | MAX | MAX | MAX | 9.0- [18.0- |MAX .
NO. 0.08 | 2.00 | 1.50 {0.040 { 0.040 | 12.0 | 21.0 | 0.50 SOLUTION TREATMENT
] - PROCESS
A1 puz 0.067| 0.81 | 0.90 {0014 |0.017 |11.02|1858 0.28
A D1118 0.056| 0.65 | 0.69 |0.026 |0.015 |10.72|1852| 0.33
. wW.C
MECHANICAL PROPERTIES
KIND - TEITSION IMPACT | HARD'S | BEND
SPECFED | SPECIMEN | YP | TS | EL. | RA |~yn/cun/ Hs
VALUE DIAM MPa - % - Hs Hez | DEG
WIDT Kgfm/ J /
o |GL|SA REMARK
CHARGE e
NO MIN | MIN | MIN | - AT T
12.7 |50.01126.6 205 485 300 11213 [avc
D1122 320 | 540 | 40
( Diuge | 127150001268 S| S | g
)
CHARGE NO ITEM NAME QTY REMARK
D1122 300LB 20" BODY 1 EA A651G (00070)
D1118 300LB 20" DISC 1 EA AB51G (00070)
REMARK : We here-by certify that the WITNESSED BY




